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Lithium-ion cell or battery(polymer) cell or battery

Certification for Similar Models
No:SEW-CB15113
Date: 2015.11.22
1. BMESE#, Osingle cell Msingle cell battery
CI§AfE M,/ battery(pack) (E/L#5AE,composition of cell : 1P1S )

2. 4 customer model name : GA40 Sony model name : LIS1610MRPC
3. B & 4 /customer : Motorola
4. TEHrated
IH H . item AT, specification {3 /remarks
/AFEE /nominal voltage 3.8V
EREE rated capacity 2810mAh (
U v bREERMEWD) 10.7Wh BiEi/cells <20Wh
/" Watt-hour rating FEE M/ batteries<<100Wh

5. LSRR K OB R,/ Similar Model and Test Result
1) JE{LIHE4% / Similar Model (Sony model name) : LIS1579 (3.8V, 2930mAh, 11.13Wh)
2) PR, Test Result
[EEENE T A MEE / Test results of the UN Recommendations on the Transport of Dangerous Goods

FEEEET A FEUHIEERE (38.3 VF U LAER) | 7R MER/ .y K

NO | 7 & FMAH test item test results N e

Tl | BEY I o l—3¥ 3  Altitude simulation OK

T2 | REERERThermal test OK

T3 | #&B} Vibration OK

T4 | &%, Shock " OK

T5 | #Ei4E#& /External short circuit OK

T6 | &% (Impact) /FEEE (Crush) OK

T7 |iBFE,Overcharge OK single cell IXx& 4

T8 | 3=, Forced discharge OK (

B EfE 0 Tested Date : 2014/10/20~2015/10/30
41BN A, Tested Date for Package : 2015/11/22
237 2 P RIXEEEESEB(UN Manual of Tests and Criteria 5t revised edition Amendment 2,Part
IT, sub-section 38.DTHEVHERB LERRTHB Z L EAVELET,
We, Sony Electronics (Wuxi) Co., Ltd., hereby certify that above results are confirmed in accordance with
the Manual of Tests and Criteria of the UN Recommendations on the Transport of Dangerous Goods, 5t
revised edition Amendment 2, Part IIl, sub-section 38.3.
3) iR L O U v MEEEREWL), BEHE Ratios for Watt-hour ,Voltage FH{E#REIT 6 L T,
U v MEEREWDOZELDR 2 0 %N, B oBEOHMMNR 2 0% UNTHDZ LEMEHLET,
We certify the change of the subject model to the similar model is in Watt-hour rating of less than

20% and the increase in voltage of less than 20%.
LIS1610,/LIS1579 : 7 v MEFEHME(Wh H,~Watt-hour Ratio=96%.

7 BH H. /Voltage Ratio=100%

WeiwWei Tang ~Senicr Manager

Quality Assuranee Depattment

Sony Electronics (Wuxi)|Co., Ltd.
dn R 5+039(8)
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A : Checklist for Judging New Type Cell or not

When there is no change in all items, it is NOT considered to be a New Type Cell.
(Change = O. No

Battery Pack Model : LIS1610

change = —)

Component Cell Model : US4246A4H5

Check item

The element which is given influence

Pregence of change

Safety parts and/Are the safety parts and mechanical
mechanical
components

components of this cell the same as those of
[the test completion cell?

Cathode
system

materia]ils cathode material system of this cell the

same as that of the test completion cell?

Anode
system

materiallls anode material system of this cell the

same as that of the test completion cell?

Electrolyte materia
system

s electrolyte material system of this cell
he same as that of the test completion cell?

Mass

of cathode

material

Is mass difference of the design center off
each cell concerning cathode less than 20%?

Mass

of anode

material

[s mass difference of the design center off
each cell concerning anode iess than 20%?

Mass

of electrolyte

s mass difference of the design center off
each cell concerning electrolyte less than
20%?

Judgment result

New Type or not

Not new

shfR-HR & -039(9)
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B : Checklist for Judging New Type Battery or not
Confirmation of presence of change in “The element which is given influence”
(Change = O, Nochange = —)
When there is no change in all items, it is NOT considered to be a New Type Battery.
Battery Pack Model : LIS1610
Test Item (Function) The element which is given influence Presence of
changg
T1 : » Crimped part, Gasket (Cell)
Altitude Simulation + Gas Release Vent, Cell Case (Cell)
(Decompression load) « Pack (Plastic) Case
* Holding Member
(Insulator, Insulation Tape, Both Sides Tape)
« Coating materials
T2 : » Crimped part, Gasket (Cell)
Thermal Shock + Gas Release Vent, Cell Case (Cell)
(Repetition of high temp)- Finished state of Wound Electrodes (CelD
and low temp.) « Pack (Plastic) Case =
+ Holding Member
(Insulator, Insulation Tape, Both Sides Tape)
« Coating materials
T3 : Vibration » Finished state of Wound Electrodes (Cell}
(Vibration load) * Klectric wiring member
- Electronic Parts on a circuit board =
+ Cell Holding Member
(Adhesive, Both Sides Tape, Lib of Plastic Case )
T4 : Shock » Wiring Member
{(Shock load) - Electronic Parts on a circuit board
+ Cell Holding Member -
(Adhesive, Both Sides Tape, Lib of Plastic Case )
» Finished state of Wound Electrodes (Cell)
T5 : External Short Circuit |- Over-voltage Protection
(Short current) + Current Control Device
- Safety Device of cell (Cell) -
« Lead Tab
T6(Cell) : Impact ,Crush |+ Separator (Cell) .
(Crash load) « Insulation State in a cell {Cell)
T7(Pack) : Overcharge * Overcharge Protection
(Charge load) + Thermal Device =
- Safety Device of cell (Cell)
T8(Cell) : Forced Discharge |- Finished state of Wound Electrodes (Cell)
(Over discharge load) N
Judgment result New Type or not Not new

iR E-039(9)



No:  SEW-CBI15113
BEEE 48 1 DATE: 2015.11.22
Test Result of JN Recommendations Part 1 PAGE: 4 of 7 Page
HL# 42 /Sony Model Name [LIS1579ERPC
cell{ F/Cell Model Name JUS436177H5 ﬁ]ﬁE/Conﬁguratiorl 1P 18
R T/ Test Company |REBF(ES) HEAR
it/ Address PEIHELETHRREKILK27S B iE/Tel 86-18068308951
A5 ¥ /Test Room SEWEE &R E R B/ Test Dates 2014.10.20~2014.10.30
Hi| = B/ Criterion UN Manual of Tests and Criteria Revd, Part III, sub—section 38.3
BEE 4 F/Test Name T BEETLAR Altitude Simulation
£8 — R HI~ Before RS ~After RERHLE | OCVERRE, | g
No. Conditions . Mass{g) ocv (V) Mass Eg_) ocv (V) ?8?15;];2;? R?Sg’;ﬁlj’:?v Occurrence
1 48855 4310 48853 4.307 0.00% 69.9% N
2 48.880 4312 48.881 4.309 0.00% 99.0% N
3 48.894 4312 48.895 4.309 0.00% 99.0% N
4 48.869 4.309 48.860 4.305 0.00% 99.9% N
5 F@@?ﬁfﬁ Efﬁu{l 48.863 4314 48.863 4310 0.00% 99.0% N
6 ‘rs';ﬁ:fg:h I 48876 4310 48.876 4.307 0.00% 99.0% N
7 48.848 4.305 48.848 4.302 0.00% 99.0% N
8 48.866 4.309 48.866 4.305 0.00% 99.0% N
9 48.893 4.304 48.893 4.300 0.00% 90.0% N
10 48817 4307 48819 4.305 0.00% T00.0% N
34/ Test Name T2: BERK Thermal
B B RS AU ~Before R After | FEMIE | OOVARE [ pon.
No. Conditions Mass(g) ocv EV) Mass Eg) ocv (V) ?(‘;ﬁ;ml'c:’;? R?;g;;ic;v Occurrence
1 48.853 4.307 48.853 4245 0.00% 93.6% N
2 48.881 4.309 48.881 4247 0.00% 98.6% N
3 48.895 4.309 48.894 4243 0.00% 98.5% N
4 48.869 4.305 48.868 2241 0.00% 98.5% N
5 F?ﬂ@ﬁlﬁ ?u{l 48.863 4310 48.863 4244 0.00% 98.5% N
6 "s'gﬁ‘a’fg:;, YI 48876 4.307 48.876 4241 0.00% 98.5% N
7 48.848 4.302 48.848 4.231 0.00% 98.3% N
) 48.866 4.305 48.866 4.245 0.00% 98.6% N
9 48.893 4.300 48.893 4.240 0.00% 98.6% N
10 48.819 4.305 48818 3241 0.00% 98.5% N
L& H/Test Name . T:RINAR Vibration
=2 RS AL Hl < Before R 5~ After FRFBLE,” | OCVERFE MR
No. Conditions Mass_(—g) ocv EV) Massfi) ocv (V) 23‘-‘15;&“:’;? Re(gll;’;}a;}. j):()}v Ocourrence
1 48.853 4.245 48.854 4242 0.00% 99.9% N
2 48.881 4.247 48.881 4244 0.00% 99.9% N
3 48.894 4243 48.895 4241 0.00% 100.0% N
4 48.868 4.241 48.869 4.240 0.00% 100.0% N
5 F%ﬂ@ﬁfﬁ?ﬁ 48.863 4.244 48.863 4242 0.00% 100.0% N
6 | g 48876 4.241 48.875 4.739 0.00% 100.0% N
7 48.848 4.231 48.848 4.228 0.00% 99.9% N
8 48.866 4245 48.865 4.243 0.00% 100.0% N
9 48.893 4.240 48.892 4.238 0.00% 100.0% N
10 48818 4241 38.818 4.240 0.00% 100.0% N
Bi%/0 B8R <Rupture) @K :F <Fire> f#{%:D <Disassembly> S :V <Venting>
COUTence  Leim:L <Leakage> EHH:N <No rupture, No fire, No disassembly, No venting, No leakage>

fn fR-PHE-058(2)




No: SEW-CRB15113
EBEMERE ZF 2 DATE: 20151122
& B Test Result of UN Recommendations Part 2 PAGE: 5 of 7 Page
I A/ Test Name T4: il Shock
B2 R A A5 Eil.~ Before R G~ After RERLES | OCVHRE TR
No. Conditions Mass(g) ocv (v} Mass_(g) ocy (V) :g:afgul'?;i R?;E';;i?v Occurrence
1 48.854 4242 48.854 4242 0.00% 100.0% N
2 48.881 4.244 48,882 4.243 0.00% 100.0% N
3 48.895 4.241 48.895 4.241 0.00% 100.0% N
4 48.869 4.240 48.868 4.240 0.00% 100.0% N
5 F_*JJ @?ﬁlﬁlﬂ 48.863 4.247 48.864 4.242 0.00% 700.0% N
6| erared | 48875 4.239 48.876 4238 0.00% 100.0% N
7 48.848 4,228 48.847 4.228 0.00% 100.0% ‘N
8 48.865 4.243 48.866 4,243 0.00% 100.0% N
9 48.892 4,238 48.893 4.238 0.00% 100.0% N
10 48.818 4.240 48.819 4.240 0.00% 100.0% N
H%/0 R <Rupture> #BHK:F <Fire> fE{&:D <Disassembly> HS:V <Venting>
o courrence  ligsm.| <(leakage> EF%:N <No rupture, No fire, No disassembly, No venting, No leakage> {
KA ¥/ Test Name T5: 4 E R Externa! Short Circuit
=g R A BRAXEREEE/ Max. WEHIO &S B S 4R A BRRERE Max, MEHINO
No. Gonditions Surface Temperature (°C) it N 00:1 ditiorl;; Surface Temperature (°C) e il
170°C o. 170°C
1 55.1C N 6 55.3°C N
2 WE 7/ 56.3°C N 7 YA/ 5§.4°C N
3 | First eycle, fully 55.3°C N 8 | First cycle, fully 55.4°C N
4 charged 56.2°C N ) charged 55.4°C N
5 55.0C N 10 55.4°C N
&R <Rupture> FO:K:F <Fire> #&4:D <Disassembly>
it
HLR/Occurrence L RYE N <No rupture, No fire, No disassembly)
RB BT/ Test Name Té6: &l (impact)/#F Ik (crush) R
EE H kA B AFEBE /Max. Surface Temperature .
No. |  Conditions °c) 170°% PRI~ Occurrence
1 BHE 160°C N = 1
2 5O%FE L <160°C N i
3 | EEY <i60°C N
irst cycle,
4 50% charged <160°C N
5 (wide surface) <160°C N
¥ % /Ocourrence itk D <Disassembly> #Kk: F <Fire) LRHE: N No fire, No disassembly>
I %5/ Test Name T7: MR ER Overcharge
r?f (;‘;i%iﬂiﬁ IR HIA~ Occurrence Ef &,ﬁ;ﬁoﬁ B HE I\~ Ocourrence
1 N 5 N
> MEwE Y ] SORIEHRE 3
First cycle, fully W/
8 charged N 7 | After 50 cycles, fully N
4 N 8 charged N
WM& /Occurrence [i#2:X:F <Fire> #BH:D <Disassembly> FTF% :N <No fire, No disassembly>

* Temperature Measurement by Thermolabel

o fR-PEE-059(2)




No.: SEW-CBi15113

Test Result of UN Recommendations Part 3 PAGE: 8 of 7 Page
/ii%ﬁjﬁne T8: 5&HIMH#  Forced Discharge
b B RS aiA 'S AR BETHA
[ N Conditions /Occurrence N Conditions /Occurrence

1 N 11 N
2 N 12 N
3 N i3 N
4 N 14 N

£ &i320 50RERE
5 SEeiH N 15 SEMH N
6 / First cycle, N 16 / After 50 cycles, N

fully discharged fully discharged
7 N 17 N
8 N 18 N
9 N 19 N
10 N 20 N
#2:k:F <Fire> &4 :D <Disassembly>
HIR / Occurrence ERHF:N <No fire, No disassembly>

mmE-PHE-051(1)




No: SEW-CBIi5113
PATE  11/22/2015
PAG? 7 of 7 Fage
SRR/ _
Test Company KEEFEEHERAR ]
il PS54 EA TR TR 27 % 7] pvepm—
Iiiﬁi/om SEWEE &A= iﬁ%ﬂé 11/22/2015 %’?f ﬁ SEW-CB15113
E%%/ REAUR
?i?gﬁ'g jdel bamne T WA v R EER, el
L/ / Fir/
Cell Model Name US4246A4H5 Configuration 1P1§ Package Factor SEW
ﬂ§%ﬁ / Z{# I /Packing Group Number [I
Packing Group
Tik-BEx/ 3/ Length(L) Eill /Wide W) mhc/Height (H) [B8 /Gross Weight (ke)
g'r’::;‘f,:,‘;’,‘:hi"d 400 mm 300 mm 160 mm 90 ke
® ZETHER/Drop Test
SERER HORAD PD-315
BRI/ ETES -
Test condition /Drop height :E 2;;7}( £ m'!';ﬁﬁﬁ iccumence
3 = RS [i:1] Eiz/ Liy 7%L./No Leakage, No
Iﬁv:(%f;ﬁr:a):h 16 B OEFHER flat on the bottom damege liable to affect safety during
drop) JE HDETRE KEZKEIZ/ %LL‘H&E’HL/NO Leakage, No
SEROETHR f}fﬁa—t{ﬁ]’%t’éh%(lo:[ing[ S-/ide dgarlr:eg;&iﬁge Lt'o affect safet'y during
s I o ol b L & L./No Leakage, No
5th A1 B 0% T HER flat on the short side damege liable to affect safety during
SEEOETRE a—F— () %/ ELL VEEEZIL/No Leakage, No
1st = ;_ = %g,nb E%rﬁrzﬁ?ﬁiﬁlféﬁr‘]’& él%mege liable to affect safety during
HKd—)—: L ] g
—— AEBBRUBORE NAEBEORLABON] o N
s {;ﬁﬁgﬂgﬁ\%i_ﬁb\ﬂ';o&L\b\&é@ﬁb £ | Judgment 21&/0K
} / Tl / 2 A RENE

WeiWei Tang/ Senior ‘Managey
Quality Assurance Depaftment
Sonty Electronice«Wuxi) Co-Ltd.

miR-PH

-022(3)

A& /0K




) | conrmesu.
1. 2mETHEEE .,/ 1. 2mDrop Test Photo

UF oy LA 4> Bith.~ lithium—ion cell or battery

M= Z Sony model name: LIS1810
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UsF 7 hA U EMBIEE GELHSER)

Lithium-ion cell or battery(polymer) cell or battery

Certification for Similar Models
No:SEW-CB15113
Date: 2015.11.22
1. BMESE#, Osingle cell Msingle cell battery
CI§AfE M,/ battery(pack) (E/L#5AE,composition of cell : 1P1S )

2. 4 customer model name : GA40 Sony model name : LIS1610MRPC
3. B & 4 /customer : Motorola
4. TEHrated
IH H . item AT, specification {3 /remarks
/AFEE /nominal voltage 3.8V
EREE rated capacity 2810mAh (
U v bREERMEWD) 10.7Wh BiEi/cells <20Wh
/" Watt-hour rating FEE M/ batteries<<100Wh

5. LSRR K OB R,/ Similar Model and Test Result
1) JE{LIHE4% / Similar Model (Sony model name) : LIS1579 (3.8V, 2930mAh, 11.13Wh)
2) PR, Test Result
[EEENE T A MEE / Test results of the UN Recommendations on the Transport of Dangerous Goods

FEEEET A FEUHIEERE (38.3 VF U LAER) | 7R MER/ .y K

NO | 7 & FMAH test item test results N e

Tl | BEY I o l—3¥ 3  Altitude simulation OK

T2 | REERERThermal test OK

T3 | #&B} Vibration OK

T4 | &%, Shock " OK

T5 | #Ei4E#& /External short circuit OK

T6 | &% (Impact) /FEEE (Crush) OK

T7 |iBFE,Overcharge OK single cell IXx& 4

T8 | 3=, Forced discharge OK (

B EfE 0 Tested Date : 2014/10/20~2015/10/30
41BN A, Tested Date for Package : 2015/11/22
237 2 P RIXEEEESEB(UN Manual of Tests and Criteria 5t revised edition Amendment 2,Part
IT, sub-section 38.DTHEVHERB LERRTHB Z L EAVELET,
We, Sony Electronics (Wuxi) Co., Ltd., hereby certify that above results are confirmed in accordance with
the Manual of Tests and Criteria of the UN Recommendations on the Transport of Dangerous Goods, 5t
revised edition Amendment 2, Part IIl, sub-section 38.3.
3) iR L O U v MEEEREWL), BEHE Ratios for Watt-hour ,Voltage FH{E#REIT 6 L T,
U v MEEREWDOZELDR 2 0 %N, B oBEOHMMNR 2 0% UNTHDZ LEMEHLET,
We certify the change of the subject model to the similar model is in Watt-hour rating of less than

20% and the increase in voltage of less than 20%.
LIS1610,/LIS1579 : 7 v MEFEHME(Wh H,~Watt-hour Ratio=96%.

7 BH H. /Voltage Ratio=100%

WeiwWei Tang ~Senicr Manager

Quality Assuranee Depattment

Sony Electronics (Wuxi)|Co., Ltd.
dn R 5+039(8)
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A : Checklist for Judging New Type Cell or not

When there is no change in all items, it is NOT considered to be a New Type Cell.
(Change = O. No

Battery Pack Model : LIS1610

change = —)

Component Cell Model : US4246A4H5

Check item

The element which is given influence

Pregence of change

Safety parts and/Are the safety parts and mechanical
mechanical
components

components of this cell the same as those of
[the test completion cell?

Cathode
system

materia]ils cathode material system of this cell the

same as that of the test completion cell?

Anode
system

materiallls anode material system of this cell the

same as that of the test completion cell?

Electrolyte materia
system

s electrolyte material system of this cell
he same as that of the test completion cell?

Mass

of cathode

material

Is mass difference of the design center off
each cell concerning cathode less than 20%?

Mass

of anode

material

[s mass difference of the design center off
each cell concerning anode iess than 20%?

Mass

of electrolyte

s mass difference of the design center off
each cell concerning electrolyte less than
20%?

Judgment result

New Type or not

Not new

shfR-HR & -039(9)
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B : Checklist for Judging New Type Battery or not
Confirmation of presence of change in “The element which is given influence”
(Change = O, Nochange = —)
When there is no change in all items, it is NOT considered to be a New Type Battery.
Battery Pack Model : LIS1610
Test Item (Function) The element which is given influence Presence of
changg
T1 : » Crimped part, Gasket (Cell)
Altitude Simulation + Gas Release Vent, Cell Case (Cell)
(Decompression load) « Pack (Plastic) Case
* Holding Member
(Insulator, Insulation Tape, Both Sides Tape)
« Coating materials
T2 : » Crimped part, Gasket (Cell)
Thermal Shock + Gas Release Vent, Cell Case (Cell)
(Repetition of high temp)- Finished state of Wound Electrodes (CelD
and low temp.) « Pack (Plastic) Case =
+ Holding Member
(Insulator, Insulation Tape, Both Sides Tape)
« Coating materials
T3 : Vibration » Finished state of Wound Electrodes (Cell}
(Vibration load) * Klectric wiring member
- Electronic Parts on a circuit board =
+ Cell Holding Member
(Adhesive, Both Sides Tape, Lib of Plastic Case )
T4 : Shock » Wiring Member
{(Shock load) - Electronic Parts on a circuit board
+ Cell Holding Member -
(Adhesive, Both Sides Tape, Lib of Plastic Case )
» Finished state of Wound Electrodes (Cell)
T5 : External Short Circuit |- Over-voltage Protection
(Short current) + Current Control Device
- Safety Device of cell (Cell) -
« Lead Tab
T6(Cell) : Impact ,Crush |+ Separator (Cell) .
(Crash load) « Insulation State in a cell {Cell)
T7(Pack) : Overcharge * Overcharge Protection
(Charge load) + Thermal Device =
- Safety Device of cell (Cell)
T8(Cell) : Forced Discharge |- Finished state of Wound Electrodes (Cell)
(Over discharge load) N
Judgment result New Type or not Not new

iR E-039(9)



No:  SEW-CBI15113
BEEE 48 1 DATE: 2015.11.22
Test Result of JN Recommendations Part 1 PAGE: 4 of 7 Page
HL# 42 /Sony Model Name [LIS1579ERPC
cell{ F/Cell Model Name JUS436177H5 ﬁ]ﬁE/Conﬁguratiorl 1P 18
R T/ Test Company |REBF(ES) HEAR
it/ Address PEIHELETHRREKILK27S B iE/Tel 86-18068308951
A5 ¥ /Test Room SEWEE &R E R B/ Test Dates 2014.10.20~2014.10.30
Hi| = B/ Criterion UN Manual of Tests and Criteria Revd, Part III, sub—section 38.3
BEE 4 F/Test Name T BEETLAR Altitude Simulation
£8 — R HI~ Before RS ~After RERHLE | OCVERRE, | g
No. Conditions . Mass{g) ocv (V) Mass Eg_) ocv (V) ?8?15;];2;? R?Sg’;ﬁlj’:?v Occurrence
1 48855 4310 48853 4.307 0.00% 69.9% N
2 48.880 4312 48.881 4.309 0.00% 99.0% N
3 48.894 4312 48.895 4.309 0.00% 99.0% N
4 48.869 4.309 48.860 4.305 0.00% 99.9% N
5 F@@?ﬁfﬁ Efﬁu{l 48.863 4314 48.863 4310 0.00% 99.0% N
6 ‘rs';ﬁ:fg:h I 48876 4310 48.876 4.307 0.00% 99.0% N
7 48.848 4.305 48.848 4.302 0.00% 99.0% N
8 48.866 4.309 48.866 4.305 0.00% 99.0% N
9 48.893 4.304 48.893 4.300 0.00% 90.0% N
10 48817 4307 48819 4.305 0.00% T00.0% N
34/ Test Name T2: BERK Thermal
B B RS AU ~Before R After | FEMIE | OOVARE [ pon.
No. Conditions Mass(g) ocv EV) Mass Eg) ocv (V) ?(‘;ﬁ;ml'c:’;? R?;g;;ic;v Occurrence
1 48.853 4.307 48.853 4245 0.00% 93.6% N
2 48.881 4.309 48.881 4247 0.00% 98.6% N
3 48.895 4.309 48.894 4243 0.00% 98.5% N
4 48.869 4.305 48.868 2241 0.00% 98.5% N
5 F?ﬂ@ﬁlﬁ ?u{l 48.863 4310 48.863 4244 0.00% 98.5% N
6 "s'gﬁ‘a’fg:;, YI 48876 4.307 48.876 4241 0.00% 98.5% N
7 48.848 4.302 48.848 4.231 0.00% 98.3% N
) 48.866 4.305 48.866 4.245 0.00% 98.6% N
9 48.893 4.300 48.893 4.240 0.00% 98.6% N
10 48.819 4.305 48818 3241 0.00% 98.5% N
L& H/Test Name . T:RINAR Vibration
=2 RS AL Hl < Before R 5~ After FRFBLE,” | OCVERFE MR
No. Conditions Mass_(—g) ocv EV) Massfi) ocv (V) 23‘-‘15;&“:’;? Re(gll;’;}a;}. j):()}v Ocourrence
1 48.853 4.245 48.854 4242 0.00% 99.9% N
2 48.881 4.247 48.881 4244 0.00% 99.9% N
3 48.894 4243 48.895 4241 0.00% 100.0% N
4 48.868 4.241 48.869 4.240 0.00% 100.0% N
5 F%ﬂ@ﬁfﬁ?ﬁ 48.863 4.244 48.863 4242 0.00% 100.0% N
6 | g 48876 4.241 48.875 4.739 0.00% 100.0% N
7 48.848 4.231 48.848 4.228 0.00% 99.9% N
8 48.866 4245 48.865 4.243 0.00% 100.0% N
9 48.893 4.240 48.892 4.238 0.00% 100.0% N
10 48818 4241 38.818 4.240 0.00% 100.0% N
Bi%/0 B8R <Rupture) @K :F <Fire> f#{%:D <Disassembly> S :V <Venting>
COUTence  Leim:L <Leakage> EHH:N <No rupture, No fire, No disassembly, No venting, No leakage>

fn fR-PHE-058(2)




No: SEW-CRB15113
EBEMERE ZF 2 DATE: 20151122
& B Test Result of UN Recommendations Part 2 PAGE: 5 of 7 Page
I A/ Test Name T4: il Shock
B2 R A A5 Eil.~ Before R G~ After RERLES | OCVHRE TR
No. Conditions Mass(g) ocv (v} Mass_(g) ocy (V) :g:afgul'?;i R?;E';;i?v Occurrence
1 48.854 4242 48.854 4242 0.00% 100.0% N
2 48.881 4.244 48,882 4.243 0.00% 100.0% N
3 48.895 4.241 48.895 4.241 0.00% 100.0% N
4 48.869 4.240 48.868 4.240 0.00% 100.0% N
5 F_*JJ @?ﬁlﬁlﬂ 48.863 4.247 48.864 4.242 0.00% 700.0% N
6| erared | 48875 4.239 48.876 4238 0.00% 100.0% N
7 48.848 4,228 48.847 4.228 0.00% 100.0% ‘N
8 48.865 4.243 48.866 4,243 0.00% 100.0% N
9 48.892 4,238 48.893 4.238 0.00% 100.0% N
10 48.818 4.240 48.819 4.240 0.00% 100.0% N
H%/0 R <Rupture> #BHK:F <Fire> fE{&:D <Disassembly> HS:V <Venting>
o courrence  ligsm.| <(leakage> EF%:N <No rupture, No fire, No disassembly, No venting, No leakage> {
KA ¥/ Test Name T5: 4 E R Externa! Short Circuit
=g R A BRAXEREEE/ Max. WEHIO &S B S 4R A BRRERE Max, MEHINO
No. Gonditions Surface Temperature (°C) it N 00:1 ditiorl;; Surface Temperature (°C) e il
170°C o. 170°C
1 55.1C N 6 55.3°C N
2 WE 7/ 56.3°C N 7 YA/ 5§.4°C N
3 | First eycle, fully 55.3°C N 8 | First cycle, fully 55.4°C N
4 charged 56.2°C N ) charged 55.4°C N
5 55.0C N 10 55.4°C N
&R <Rupture> FO:K:F <Fire> #&4:D <Disassembly>
it
HLR/Occurrence L RYE N <No rupture, No fire, No disassembly)
RB BT/ Test Name Té6: &l (impact)/#F Ik (crush) R
EE H kA B AFEBE /Max. Surface Temperature .
No. |  Conditions °c) 170°% PRI~ Occurrence
1 BHE 160°C N = 1
2 5O%FE L <160°C N i
3 | EEY <i60°C N
irst cycle,
4 50% charged <160°C N
5 (wide surface) <160°C N
¥ % /Ocourrence itk D <Disassembly> #Kk: F <Fire) LRHE: N No fire, No disassembly>
I %5/ Test Name T7: MR ER Overcharge
r?f (;‘;i%iﬂiﬁ IR HIA~ Occurrence Ef &,ﬁ;ﬁoﬁ B HE I\~ Ocourrence
1 N 5 N
> MEwE Y ] SORIEHRE 3
First cycle, fully W/
8 charged N 7 | After 50 cycles, fully N
4 N 8 charged N
WM& /Occurrence [i#2:X:F <Fire> #BH:D <Disassembly> FTF% :N <No fire, No disassembly>

* Temperature Measurement by Thermolabel

o fR-PEE-059(2)




No.: SEW-CBi15113

Test Result of UN Recommendations Part 3 PAGE: 8 of 7 Page
/ii%ﬁjﬁne T8: 5&HIMH#  Forced Discharge
b B RS aiA 'S AR BETHA
[ N Conditions /Occurrence N Conditions /Occurrence

1 N 11 N
2 N 12 N
3 N i3 N
4 N 14 N

£ &i320 50RERE
5 SEeiH N 15 SEMH N
6 / First cycle, N 16 / After 50 cycles, N

fully discharged fully discharged
7 N 17 N
8 N 18 N
9 N 19 N
10 N 20 N
#2:k:F <Fire> &4 :D <Disassembly>
HIR / Occurrence ERHF:N <No fire, No disassembly>

mmE-PHE-051(1)




No: SEW-CBIi5113
PATE  11/22/2015
PAG? 7 of 7 Fage
SRR/ _
Test Company KEEFEEHERAR ]
il PS54 EA TR TR 27 % 7] pvepm—
Iiiﬁi/om SEWEE &A= iﬁ%ﬂé 11/22/2015 %’?f ﬁ SEW-CB15113
E%%/ REAUR
?i?gﬁ'g jdel bamne T WA v R EER, el
L/ / Fir/
Cell Model Name US4246A4H5 Configuration 1P1§ Package Factor SEW
ﬂ§%ﬁ / Z{# I /Packing Group Number [I
Packing Group
Tik-BEx/ 3/ Length(L) Eill /Wide W) mhc/Height (H) [B8 /Gross Weight (ke)
g'r’::;‘f,:,‘;’,‘:hi"d 400 mm 300 mm 160 mm 90 ke
® ZETHER/Drop Test
SERER HORAD PD-315
BRI/ ETES -
Test condition /Drop height :E 2;;7}( £ m'!';ﬁﬁﬁ iccumence
3 = RS [i:1] Eiz/ Liy 7%L./No Leakage, No
Iﬁv:(%f;ﬁr:a):h 16 B OEFHER flat on the bottom damege liable to affect safety during
drop) JE HDETRE KEZKEIZ/ %LL‘H&E’HL/NO Leakage, No
SEROETHR f}fﬁa—t{ﬁ]’%t’éh%(lo:[ing[ S-/ide dgarlr:eg;&iﬁge Lt'o affect safet'y during
s I o ol b L & L./No Leakage, No
5th A1 B 0% T HER flat on the short side damege liable to affect safety during
SEEOETRE a—F— () %/ ELL VEEEZIL/No Leakage, No
1st = ;_ = %g,nb E%rﬁrzﬁ?ﬁiﬁlféﬁr‘]’& él%mege liable to affect safety during
HKd—)—: L ] g
—— AEBBRUBORE NAEBEORLABON] o N
s {;ﬁﬁgﬂgﬁ\%i_ﬁb\ﬂ';o&L\b\&é@ﬁb £ | Judgment 21&/0K
} / Tl / 2 A RENE

WeiWei Tang/ Senior ‘Managey
Quality Assurance Depaftment
Sonty Electronice«Wuxi) Co-Ltd.

miR-PH

-022(3)

A& /0K




) | conrmesu.
1. 2mETHEEE .,/ 1. 2mDrop Test Photo

UF oy LA 4> Bith.~ lithium—ion cell or battery

M= Z Sony model name: LIS1810
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